Industrie Services
Industrial Services

/= TUVRheinland®

Priifbericht-Nr.: 15107523 001 Auftrags-Nr.: 154256276 Seite 1 von 6
Test Report No.: Order No.: Page 1 of 6
Kunden-Referenz-Nr.: g Auftragsdatum:  jyne 15, 2017

Client Reference No.: Order date:

Auftraggeber: Anhui Wanwei Bisheng Co., Ltd.

Client: No.56 Chaowei Road., Chaohu City, Anhui Province, 238000 P.R.China
Priifgegenstand: Laminated Giass

Test item:

Bezeichnung / Typ-Nr.:
Identification | Type No.:

5mm+0.38mmPVB+5mm&5mm+0.76 mm PVB + 5 mm

Auftrags-Inhalt:
Order content:

High-temperature Test, Humidity Test, Radiation Test and Pendulum Impact Test

Priifgrundlage:
Test specification:

Requirement: EN 1SO 12543-2:2011
Test method: EN ISO 12543-4:2011 & EN 12600:2002

Wareneingangsdatum:

Date of receipt:

June 15, 2017

Priifmuster-Nr.:
Test sample No.:

20170609-02

Priifzeitraum:
Testing period:

Jun 10, 2017 - Oct 09, 2017

Ort der Priifung:
Place of testing:

Shanghai

Priiflaboratorium:

TUV Rheinland (Shanghai)

Testing laboratory: Co.,Ltd.

Priifergebnis*: Siehe Sonstiges / See Other

Test result™

gepriift von / tested by: kontrolliert von / reviewed by:

Oct 20,2017  Alex Gu / Author Oct 20,2017  Lu Junjie / Reviewer

Datum Name / Stellung Unterschrift Datum Name / Steilung € {Unterschrift
Date Name / Position Signature Date Name ! Position Signature
Sonstiges / Other:

Remark:

1. Testresults are listed in the following pages. The test sample was prepared by client.
2. Testitems were performed at Shanghai Institue of Quality Inspection and Technical Research and
witnessed by Alex Gu from TUV Rheinland (Shanghai) Co., Ltd.

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstédndig und unbeschadigt
Test item complete and undamaged

* Legende: 1 =sehr gut

Legend: 1 = very good

P(ass) = passed a.m. test specification(s)

2=gut
P(ass) = entspricht 0.g. Prifgrundlage(n)

5 = mangelhaft
N/T = nicht getestet

5 = poor
N/T = not tested

3 = befriedigend 4 = ausreichend

F(ail) = entspricht nicht 0.g. Priifgrundlage(n) N/A = nicht anwendbar
4 = sufficient

N/A = not applicable

3 = satisfactory
F(ail) = failed a.m. test specification(s)

2 =good

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entiile to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd.
Tei.: +86 211 61081188

No.177, Lane 777, Guangzhong West Road, Zhabei District Shanghai, 200072
Fax: +86 21 61081199  Mail: service-gc@tuv.com  Web: www.tuv.com
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Liste der verwendeten Prifmittel
List of used test equipment

Priifmittel Priifmittel-Nr. / ID-Nr. Nachste Kalibrierung
Test equipment Equipment No. ! ID-No. Next calibration
Oven QG-A-A2-0012 January 05, 2018
Conditioning Chamber QG-A-A2-0029 August 04, 2018
Radiation Chamber QG-A-A2-0041 August 24, 2018
Spectrophotometer QG-A-A1-0028 June 22, 2018

Glass Impact Machine

QG-A-A2-0038

December 01, 2018

Micormeter

QG-B-A1-0010

April 25, 2018

Baiance

QG-A-A1-0016

August 18, 2017

Rev.:.01
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Produktbeschreibung
Product description

1 |Produktdetails Laminated glass
Product detaiis
5mm + 0.38 mm PVB + 5 mm
2 “g.aﬂe ) &5 mm +0.76 mm PVB + 5 mm
imensions
3 |Bedienelemente n.a

Operating elements

4 |Ausstattung / Zubehor n.a
Equipment | Accessories

5 |Verwendete Materialien Single glass pane: 5 mm float glass
Used materials

6 |Sonstiges n.a
Other

Production date June 2017

Sampling date June 2017

Trade mark and / or product name Laminated glass

Kind of glass 5mm Float glass

Tvpe of the laminated safety glass 5mm +0.38 mm PVB +5mm &5 mm +0.76 mm PVB + 5 mm
0.38mm PVB & 0.76mm PVB

Information of interlayer
Mamufacturer: Anhui Wanwei Bisheng Co., Ltd.

Test sample received Test sample received

5mm +0.38 mm PVB + 5 mm 5mm+0.76 mm PVB +5mm

Rev.:01
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Absatz EN ISO 12543-2:2011 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation

Test Standard EN ISC 12543-4:2011, clause 5

Requirement EN ISO 12543-2:2011

Test ltem High-temperature test, Humidity test, Radiation test and Pendulum impact test

High-temperature test:

5mm + 0.38 mm PVB + 5 mm

Test condition 100 °C in oven, maintaining for 16 hours (not including heating-up time)

Sample 1 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 2 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 3 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

5mm+0.76 mm PVB + 5 mm

Test condition 100 °C in oven, maintaining for 16 hours (not including heating-up time)

Sample 1 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 2 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 3 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

Verdict: Pass

Remark:
1. Disregard all faults within 15 mm from an original edge and 20 mm fro a cut edge.
2. Heating-up time is 30 minutes.

Humidity test:

5mm + 0.38 mm PVB + 5 mm

Keep 3 samples vertically over water in a closed container, maintain the
Test condition temperature of the air in the container at (50~55) °C for 2 weeks (not including
heating-up time)
Sample 1 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 2 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 3 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

Rev.:01
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5mm+0.76 mm PVB + 5 mm

Test condition

Keep 3 samples vertically over water in a closed container, maintain the
temperature of the air in the container at (50~55) °C for 2 weeks (not including
heating-up time)

Sample 1 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 2 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 3 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

Verdict: Pass

Remark:

1. Disregard all faults within 15 mm from an original edge and 20 mm fro a cut edge.

Radiation test:

5 mm + 0.38 mm PVB + 5 mm

Test condition

The total irradiance level in the plane of the test samples: (900+100) W/m?
The temperature of the test samples maintained: (45+5)°C
The exposure time: 2000 hours

Sampie 1 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 2 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample 3 After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.
Sample No. | Typeoftest | Initial LT | >65%7 YN eLxL after | Delalt@OM | Report value
1 Ultravitalux 85.0% Y 84.5% N 0.6%
2 Ultravitaiux 87.5% Y 87.2% N 0.3%
3 Ultravitalux g5.0% Y 84.5% N 0.6%

5mm + 0.76 mm PVB + 5 mm

Test condition

The total irradiance level in the plane of the test samples: (900+100) W/m*
The temperature of the test samples maintained: (4515)°C
The exposure time: 2000 hours

Sample 1

After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

Sample 2

After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

Sample 3

After test, no fault (i.e. bubbles, delamination, haze or cloudiness) was found.

Rev.:01
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. L LT after Delamination
- (7]
Sample No. Type of test initiai LT >65%7 Y/N exposure Y/N Report value

1 Ultravitalux 85.0% Y 84.5% N 0.5%

2 Ultravitalux 87.8% Y 87.5% N 0.3%

3 Ultravitalux 86.4% Y 85.9% N 0.6%

Verdict: Pass

Remark:
1. LT=Light Transmittance
2. Methed A was used for radiation test.

Pendulum impact test:

Mass of the impactor: 50 kg
Maximum drop height: 1200 mm

5 mm + 0.38 mm PVB + 5 mm

Result: After impact, all of 4 test samples didn’t break at drop height of 450mm. Afterwards, the drop height
raised to 1200mm. After impact, all of 4 test samples broke at drop height of 1200mm, 1 sample didn’t break

safely as defined in EN 12600:2002 clause 4.a).
Verdict: Class 2(B)2

5mm +0.76 mm PVB + 5 mm

Result: After impact, all of 4 test samples didn’t break at drop height of 450mm. Afterwards, the drop height
raised to 1200mm. After impact, all of 4 test samples broke at drop height of 1200mm, all of 4 test samples broke

safely as defined in EN 12600:2002 clause 4.a).

Verdict: Class 1(B)1

The End of Report
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